
 

 

 

 

Assessment of the 
water and wastewater 
sector in India 
 

December 2025 

 

 

 

 

 

  



 

2 

Contents 

1. Macroeconomic overview ...................................................................................................................................... 4 

Global GDP outlook................................................................................................................................................... 4 

Overview of key fundamental growth drivers of India ............................................................................................... 7 

2. Overview of Global water and wastewater treatment market ........................................................................... 13 
[...]
Notes: * Others includes states with less than 20 operational STPs such as J&K, Odisha, Goa, Sikkim, Puducherry, Bihar, Kerala, Mizoram, Daman & 
Diu, Tripura 

Source: CPCB Status of STP report, MPR report published by each SPCBs, Crisil Intelligence 

Certain states, including Gujarat, Haryana, Karnataka, and Uttar Pradesh, have not only established a large number of 

Sewage Treatment Plants (STPs) but have also demonstrated remarkable growth in their numbers between 2015 and 

2024, with some even achieving triple-digit growth. This surge suggests that these states are prioritizing the development 

of smaller, ULB-based STPs, which has contributed to the significant increase in their overall numbers.  

STP capacity across states (FY24) 

Note: For states where NGT monthly progress reports for March were not available, data from the nearest available month was used. Additionally, data 
for Chandigarh and Arunachal Pradesh has not been published and therefore was not included in the analysis  

Others include states Jharkhand, J&K, Kerala, Himachal Pradesh, Goa, Puducherry, Manipur, Nagaland, Sikkim, Dadra & Nagar Haveli, A&N Island, 
Mizoram, Tripura, Assam, Meghalaya, and Lakshadweep 

Source: NGT monthly progress reports, Crisil Intelligence 

51
41

57

86
73 76

63
73

12

66

17
24 28

18
35

15

7470

153
140

119
107

154

114

63 66
78

126

71

50
37 38

2 3

71

206
194 188

168
152 150

131 124
112

80
72

63
53 50

37 37
22

88

0

50

100

150

200

250

G
u
ja

ra
t

H
a
ry

a
n
a

K
a

rn
a
ta

k
a

P
u

n
ja

b

U
tt
a
r 

P
ra

d
e
s
h

M
a

h
a
ra

s
h

tr
a

R
a
ja

s
th

a
n

T
a
m

il 
N

a
d
u

A
n

d
h
ra

 P
ra

d
e
s
h

H
im

a
c
h
a
l 
P

ra
d
e
s
h

M
a

d
h
y
a
 P

ra
d
e
s
h

U
tt
a
ra

k
h
a
n
d

W
e
s
t 
B

e
n
g
a
l

T
e

la
n
g
a
n
a

D
e
lh

i

J
h
a

rk
h
a
n
d

C
h
h
a
tt
is

g
a
rh

O
th

e
rs

*

2014-15 2020-21 2024-25

9
5

1
4

.2

5
6

1
7

.0

4
1

8
4

.9

3
8

1
3

.6

3
7

3
8

.4

2
7

0
2

.3

2
3

2
0

.9

2
0

3
3

.0

1
4

2
1

.7

1
3

1
2

.9

1
2

7
3

.1

9
6

0
.7

8
4

9
.0

4
2

7
.9

3
7

5
.5

3
6

0
.5

2
6

1
.0

8
4

5
.6

52%

70%

79%
71% 69%

46%

87%

75% 74%

63%

73%
80%

59%
65%

50%

69%

41%

66%

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

0.0

1000.0

2000.0

3000.0

4000.0

5000.0

6000.0

7000.0

8000.0

9000.0

10000.0

M
a

h
a
ra

s
h

tr
a

G
u
ja

ra
t

U
tt
a
r 

P
ra

d
e
s
h

D
e
lh

i

K
a

rn
a
ta

k
a

T
a

m
il 

N
a
d
u

P
u

n
ja

b

H
a
ry

a
n
a

R
a
ja

s
th

a
n

M
a

d
h
y
a
 P

ra
d
e
s
h

T
e

la
n
g
a
n
a

W
e
s
t 
B

e
n
g
a
l

A
n

d
h
ra

 P
ra

d
e
s
h

U
tt
a
ra

k
h
a
n
d

O
d

is
h
a

C
h
h
a
tt
is

g
a
rh

B
ih

a
r

O
th

e
rs

Treatment capacity (MLD) % utilisation



 

46 

STP capacity vs utilisation (In MLD, %) 

 

Note: For states where NGT monthly progress reports for March were not available, data from the nearest available month was used. Additionally, data 
for Chandigarh and Arunachal Pradesh has not been published and therefore was not included in the analysis  

Source: NGT monthly progress reports, Niti Aayog, CPCB, Crisil Intelligence 

The expected sewage generated has increased steadily over the years, from 70,517 MLD in fiscal 2020 to 79,908 MLD in 

fiscal 2024, based on population growth and rapid urbanisation. Sewage treatment capacity has also increased from 

29,738 MLD to 42,012 MLD during this period, based on monthly reports submitted by state pollution control boards to the 

National Green Tribunal (NGT). This is a positive step towards addressing the country’s wastewater management 

challenges. 

The actual sewage treated has also shown an increasing trend, from 19,919 MLD to 27,916 MLD, indicating a growth of 

~30% during the period. While there is still a significant gap between installed capacity and actual treatment, it has 

narrowed over the years, indicating improved utilisation of existing infrastructure. 

The percentage of total sewage generated that is treated has increased from 28.2% to 34.6% during this period. This 

suggests that while there is still a significant gap in treatment capacity, the country is making progress in treating a larger 

proportion of sewage generated. 

The utilisation rate of STPs hovering around 60% can be attributed to several factors. One major reason is that STP 

capacities are often designed to cater to future demand, considering the projected population growth and urbanisation in 

the area. This means that the existing capacity may not be fully utilised, as the current sewage generation might lower 

than the designed capacity for the respective catchment area. 

Another significant reason for low utilisation is the lack of proper sewage collection infrastructure in many areas. In some 

cases, the sewage collection network is incomplete, or the pipes are old and leaky, leading to significant losses of sewage 

during transmission. This results in a lower volume of sewage reaching the STP, which in turn affects the utilisation rate. 

  

7
0

,5
1

7
 

7
2

,3
6

8
 

7
4

,7
9

9
 

7
7

,3
1

1
 

7
9

,9
0

8
 

2
9

,7
3

8
 

3
1

,8
4

1
 

3
5

,8
9

3
 3

8
,4

0
7

 

4
2

,0
1

2
 

1
9

,9
1

9
 

2
0

,2
3

5
 

2
3

,7
0

4
 

2
5

,4
2

2
 

2
7

,9
1

6
 

72% 72%

68%

67%
65%

60%

62%

64%

66%

68%

70%

72%

74%

 -

 10,000

 20,000

 30,000

 40,000

 50,000

 60,000

 70,000

 80,000

 90,000

FY20 FY21 FY22 FY23 FY24

Expected sewage generated Sewage treatment capacity Sewage treated % Gap in treatment



 

47 

Split of STPs basis technology used (FY21) 

  
Notes: Also includes technology of proposed STPs  

Source: CPCB Status of STP report, Crisil Intelligence 

Sequencing Batch Reactor (SBR) is the most widely used technology, accounting for 490 STPs with a total capacity of 

10,638 MLD in 2021. Activated Sludge Process (ASP) is the second most common technology, used at 321 STPs with a 

capacity of 9,486 MLD. Upflow Anaerobic Sludge Blanket (UASB) and Moving Bed Biofilm Reactor (MBBR) are also 

popular technologies, with 76 and 201 STPs, respectively, using them. 

In terms of capacity, SBR and ASP dominate the landscape, accounting for approximately 53% of the total STP capacity 

in 2021. UASB and the “Others” category also cover significant capacities at 3,562 MLD and 8,497 MLD, respectively. 

The “Others” category is notable for its diversification, encompassing a range of technologies such as Membrane 

Bioreactors (MBR), hybrid systems and advanced oxidation processes, among others. This diversity suggests that the 

Indian STP market is open to innovation and experimentation, with various technologies being explored to address 

specific wastewater treatment challenges. 

Wastewater treatment process and technologies 

The wastewater industry employs a range of technologies and treatment plants to remove contaminants and pollutants 

from water, ensuring the protection of public health and the environment. The wastewater treatment process typically 

involves a combination of physical, chemical, and biological methods to remove pollutants and contaminants from 

wastewater.  

In the wastewater landscape, treatment processes are broadly categorized into preliminary, primary, secondary, and 

tertiary treatment stages. 

• Preliminary treatment: consists of the removal of wastewater constituents such as grit and grease that may cause 

operational and maintenance problems during the treatment process.  

490

321
201

76

67

61

30
21

364

Total: 1631

Sequencing Batch Reactors (SBR)

Activated Sludge Process (ASP)

Moving Bed Biofilm Reactor (MBBR)

Upflow Anaerobic Sludge Blanket (UASB)

Waste Stabilization Pond (WSP)

Oxidation Pond (OP)

Extended Aeration (EA)

Fluidized Aerobic Bed Reactor (FAB)

Others



 

48 

• Primary treatment: entails the removal of suspended solids and organic matter from the wastewater, in which the 

Biochemical Oxygen Demand (BOD) of the wastewater is reduced by at least 20 per cent before discharge and 

the total suspended solids of the incoming wastewater are reduced by at least 50 per cent. Typically achieved 

through physical and/or chemical processes.  

• Secondary treatment: involves the removal of biodegradable organic matter, suspended solids, and, in some 

cases, nutrients from the wastewater in which the BOD and Chemical Oxygen Demand (COD) are reduced by at 

least 70 and 75 per cent respectively, typically achieved through biological treatment with a secondary settlement.  

• Tertiary treatment: removal of residual dissolved and suspended materials (after secondary treatment) in which 

the BOD and COD are reduced by at least 95 and 85 per cent, respectively. Additionally, following a tertiary 

treatment, at least one of the following efficiencies should be achieved: (i) nitrogen removal of at least 70 per cent; 

(ii) phosphorus removal of at least 80 per cent; (iii) microbiological removal achieving a faecal coliform density of 

less than 1000 in 100 ml (ibid). 

The various technologies and treatment plants used in the wastewater industry can be broadly classified into several 

categories. Some key technologies and types of treatment plants include: 

• Activated Sludge Process (ASP): a biological treatment method that uses microorganisms to break down 

organic matter in wastewater, involving aeration to promote microbial growth, followed by settling and removal of 

the sludge. 

• Membrane Bio Reactor (MBR): a hybrid treatment process that combines biological treatment with membrane 

filtration, using microorganisms to break down organic matter and then using membranes to separate the treated 

water from the sludge. 

• Moving Bed Bio Reactor (MBBR): a biological treatment process that uses moving beds of biomass carriers to 

support microbial growth, providing a compact and efficient treatment process that can handle high organic loads. 

• Sequencing Batch Reactor (SBR): a biological treatment process that uses a single tank to perform all 

treatment steps, including filling, reacting, settling, and decanting, offering a flexible and efficient treatment 

process that can handle variable flows and loads. 

• Other technologies: such as trickling filter, Rotating Biological Contactor (RBC), Upflow Anaerobic Sludge 

Blanket (UASB) reactor, constructed wetlands, and advanced oxidation processes (AOPs), which use various 

methods such as fixed bed media, rotating disks, sludge blankets, plants, and oxidising agents to break down 

organic matter and remove contaminants from water. These technologies and treatment plants play a crucial role 

in ensuring the effective removal of pollutants and contaminants from wastewater, protecting public health and the 

environment. 

  



 

49 

Overview of key end-users and industries and their need for 
wastewater treatment  

Industries such as smart cities, SEZs, textiles, chemicals, food processing, pharmaceuticals, oil & gas, and power all 

generate wastewater with highly variable compositions, requiring tailored treatment solutions to meet regulatory and 

sustainability goals. Each sector faces unique challenges: textile and chemical industries deal with dyes, heavy metals, 

and toxic organics; food processing generates high organic loads and suspended solids; pharmaceuticals produce 

complex, persistent contaminants; oil & gas face hydrocarbons and heavy metals; while smart cities and SEZs require 

modular, decentralized systems to manage diverse and fluctuating wastewater streams efficiently. The overarching need 

is for systems that ensure compliance, minimize environmental impact, and, where possible, enable water reuse or 

resource recovery. 

Examples of Industry-Specific Needs: 

• Textile: Removal of dyes, heavy metals, and organics for water reuse. 

• Chemicals: Treatment of toxic organics and inorganics, often requiring advanced oxidation. 

• Food Processing: High-load organic and fat removal, enabling water recycling. 

• Breweries and distilleries: Removal of high organic compounds such as sugars, starches, ethanol, and volatile 

fatty acids from spent grains, yeast, hops and distillation byproducts. 

• Pharmaceuticals: Elimination of persistent organics and active compounds, often via membrane or advanced 

oxidation. 

• Oil & Gas: Oil-water separation, heavy metal removal, and safe disposal, Oil recovery, Oil removal from waste 

water 

• Power: Removal of cooling tower blowdown contaminants and ash pond effluents. Demineralisation, 

Remineralisation, filtration, Condensate Polishing Unit (CPU) 

• Smart Cities/SEZs: Decentralized, flexible systems for varied industrial inputs. 

Wastewater treatment solutions are highly customized, combining multiple technologies to address specific contaminants 

and operational needs. Primary steps often include screening and clarification to remove solids, followed by chemical-

physical treatments (coagulation, flocculation, pH adjustment), biological processes (aerobic/anaerobic digestion), and 

advanced methods like membrane filtration, ion exchange, or vacuum distillation for complex or high-strength effluents. 

The choice and sequencing of these technologies depend on the exact wastewater profile, cost implication energy usage, 

recovery of organics, regulatory requirements, and reuse ambitions. Increasingly, industries seek integrated systems that 

adapt to variable loads, automate process control, and support circular economy goals by recovering water and valuable 

by-products, ensuring both compliance and operational efficiency. 

  



 

50 

Market assessment of wastewater treatment 

The Indian wastewater treatment market is projected to expand a substantial 1.6 to 1.7 times from Rs 1,934 billion during 

fiscals 2019-2024 to Rs 3,030-3,130 billion during fiscals 2025-2029, driven by policy initiatives of CPCB and SPCBs and 

the government's efforts to enhance sewage infrastructure and treatment capabilities. The urgent need to mitigate water 

pollution, improve water management and promote water reuse is fuelling demand for advanced wastewater treatment 

solutions, particularly in industries such as pharmaceuticals, leather tanning, food and beverage, paper and pulp, and 

power plants. 

Size of India’s wastewater treatment market (FY20-29P) 

 
Note: P – Projected 

Source: Crisil Intelligence 

The regional split of India’s wastewater treatment market for fiscal 2024 reveals that the west region accounts for the 

largest market share (35%-36%), followed by the north region (23%-24%), the south region (22%-23%), and the central 

and east regions (~18%-21% combined). The top five states in terms of wastewater treatment capacity are Maharashtra, 

Gujarat, Uttar Pradesh, Delhi and Karnataka. 

The Namami Gange programme, which has completed 127 projects with 90% of them located in the north, central and 

east regions, has likely contributed to the growth of the wastewater treatment market in these regions. The south and west 

regions, which include states such as Karnataka, Tamil Nadu, Maharashtra and Gujarat, have a significant share of the 

wastewater treatment market, driven by presence of major industrial hubs and urban centres and stringent reuse policies 

in these states. 

The adoption of cutting-edge technologies, including ultrafiltration, ozonation and Zero Liquid Discharge (ZLD) techniques, 

is also contributing to the market's growth. These advanced technologies not only enable industries to comply with 

stringent regulations but also enhance the quality of treated water, making it suitable for various non-potable uses. As a 

result, India’s wastewater treatment market is expected to expand significantly, driven by the increasing focus on 

modernisation, sustainability and environmental stewardship. The government's initiatives and policy push, combined with 

the growing demand for efficient wastewater treatment solutions, are expected to drive growth in the market.  